List of the most wanted components for PD engines

2018-07-24

While replacing some of the damaged components of the control valve unit and injections units of PD (Pumpe – Düse) engines it is wise to replace all the other components along with the damaged one. For this repair we have set up the complete list of camshaft kits which are advised to be replaced by the mechanics in order to maintain the right function of PD engines.

Along with this it is also recommended to check and replace if needed other components. All these components are in our stock, and are listed in following tables.

Components, which are part of the camshaft kit for PD engines:

Camshaft

Component number

Engine code

OE numbers

HV0162

ASZ, ATD, AVB, AVF, AWX, AXR, BJB, BKC, BLS, BLT, BSW, BXE…

038 109 101 R, 038109101R

HV0163

AMF, BAY, BNM, BNV, ATL

045 109 101 C, 045109101C

HV0164

BLS, BMM, BMP, BMT, BRM, BRR, BRS, BRT, BSU, BVH, BVK, BXJ, BSV, BSZ…

038 109 101 AH, 038109101AH

HV0285

AJM, ANU, ASZ, ATD, ATJ, AVB, AVF, AWX, AXR, BKC, BXE…

038109101R

HV0286

AXD, AXE, BAC, BLJ, BLK

070109101P, 070 109 101 P

HV0287

BLS, BMM, BMT, BRT, BVK, BXJ

038 109 101 AH, 038109101AH

HV0307

BNZ, BPC, BPD, BPE

070 109 101 Q, 070109101Q

HV0343

BMS, BNM, BNV, BWB

045 109 101 J, 045109101J

HV0367

BGW, BHW, BKE, BRB

038109101AF

HV0369

BGW, BHW, BKE, BRB

038109101AF

50006110

BNZ, BPC, BPD, BPE

EC856, 070 109 101Q, 070109101Q

50006304

ANU, ARL, ASZ, ATD, AUY, AXR, BJB, BLT, BPX, BUK, BXE…

038109101R

50006342

BMP, BMT, BRR, BRS, BRT, BSU, BSV, BVH, BVK, BXJ

038 109 101 AH, 038109101AH

50006343

BGW, BHW, BKE, BRB

038 109 101 AF, 038109101AF

50007577

AXD, AXE, BAC, BLJ, BLK

070 109 101P, 070109101P

Camshaft bearings

Component number

Engine code

OE numbers

LV0001

AXR, BKC, BKE. BLS, BMM, BPW, BRC, BXE, CBBB, CFFB, CFGB, CLJA…

AEC510067STD, CS543CPSTD, N147/5, N147/5STD, 038103673A, 038103673B, 038103673BGLB, 038103673C, 038103673CGLB, 63504200, 73390.

LV0002

AXD, AXC, BAC, BLJ, BLK, BNZ, BPC, BPD, BPE

038103673A, 038103673B, 038103673C, 070103673A, 070103673B

LV0006

AMF, ANY, ATL, AYZ, BMS, BNM, BNV, BWB

038103673A, 038103673B, 038103673BGLB, 038103673C, 038103673CGLB

77913600

ATJ, AVB, AVF, AWX, AXR, BKC, BKE, BLS, BMM, BXE…

AEC510067STD, CS543CPSTD, N147/5, N147/5STD, 038103673A, 038103673B, 038 103 673 C, 63504200, 733903

77998600

AXD, AXE, BAC, BLJ, BLK, BNZ, BPC, BPD, BPE

038 103 673 B, 038 103 673 C, 070 103 673 A. 070103673A, 070103673B, 734828, 734828STD

Screws and bolts

Component number 

Engine code

OE numbers

BS0001

ATD, AVB, AVF, AWX, AXR, BJB, BLS, BLT, BMM…

038103714, 038103714G

BS0003

AMF, ANY, ATL, BMS, BNM, BNV, BHC

038103714A

BS0004

BLT, BMM, BMP, BPZ, BSS, BSV, BSW, BWW, BXE, BLS

038 103 714 A

BS0005

AXD, AXE, BAC,BLJ, BLK, BNZ, BPC, BPD, BPE

038 103 714 A

BS0006

AMF, BMS, BNM, BNV

038103714, 038103714G

BS0007

AMF, ANY, ATL, AYZ, BAY, BMS, BNM, BNV, BWB, BHC

038 103 385 A, 038103385A

BS0008

CBDB, CEGA, CFFB, CFGB, CFHC, CFJA, CLCB, ATD, AVB, AVF, AWX, AXR, BJB…

038 103 385 A, 038103385A

BS0009

AXD, AXE, BAC, BLJ, BLK, BNZ, BPC, BPD, BPE

070 103 385 A, 070103385A

BS0010

AXD, AXE, BAC, BLJ, BLK, BNZ, BPC, BPD, BPE

038103714, 038103714G

Tappets

Component number

Engine code

OE numbers

ZH0089

AXR, AJM, AMF, ANU, ANY, ATD, ATJ, ATL, AVB

XM21-6500-BA, ZH0041, 038109309C, 1426035

50006418

BRC, BXE, ANU, ASZ, AUY, BTB, AMF, ANU, ASZ, ATD, AUY, AXR, BJB, BKC, BLS, BMM…

038109309A, 038109309B, 038109309C, 1100677, 1426035

Elring Gasket

Component number

Engine code

OE numbers

129.780

  038103085A, 038103085C, 68001164AA, 1232133, MN980030, 8 658 642

876.661

  038145215

Injector nozzle repair kit

Component number

Engine code

OE numbers

1417010997

 

03G198051, 038198051, 038198051A, 038 198 051 B, 038198051B, 1417010998, 1417010999

900.650

AJM, ANU, ASZ, AUY, BTB, ASZ, ATD, AUY, AXR, BJB, BKC, BLS, BLT, BMM, BMS

WHT000530, 038198051B, 038198051C, 038398051B, 1417010997, 1417010998, 1417010999, 434.650, 434.651

TM0003   03G198051, 038198051, 038198051A, 038198051B, 1417010998, 1417010999

INFO: All important information for PD camshafts and camshaft kits are available on our specialized website camshaftkits.com

Camshaft kit components:

For three cylinder engines

 

Component number

Package content

OE numbers

 

ZH0089

6x tappet 1.9TDi PD

XM21-6500-BA, ZH0041, 038109309C, 1426035

 

50006418

6x tappet 1.9TDi PD

XM21-6500-BA, ZH0041, 038109309C, 1426035

 

LV0006

1x camshaft bearing (NW-L) set / Cyl. 3

038103673A, 038103673B, 038103673BGLB, 038103673C, 038103673CGLB

 

77916600

1x camshaft bearing (NW-L) set / Cyl. 3

038103673A, 038103673B, 038103673BGLB, 038103673C, 038103673CGLB

 

BS0003

1x bolt rocker arm shaft M8 x 90 / 6 pcs.

038103714A

 

BS0006

1x Bolt camshaft bearing M6 x 54 / 8 pcs.

038103714G, 038103714

 

BS0007

1x Bolt nozzle M6 x 64 / 3 pcs.

038103385A

 

1417010997

3x Injector nozzle repair kit by BOSCH

WHT000530, 038198051B, 038198051C, 1417010997, 1417010998, 1417010999, 434650

 

900.650

3x Injector nozzle repair kit including adj. screw from ELRING

WHT000530,038198051B,038198051C,1417010997,1417010998,1417010999, 434650

 
TM0003 3x Injector nozzle repair kit by ET 03G198051, 038198051, 038198051A, 038198051B, 1417010998, 1417010999  

Four cylinder engines

 
 

Component number

Package content

OE numbers

 

ZH0089

8x Tappet 1.9TDi PD

XM21-6500-BA, ZH0041, 038109309C, 1426035

 

50006418

8x Tappet 1.9TDi PD

XM21-6500-BA, ZH0041, 038109309C, 1426035

 

LV0001

1x amshaft bearing (NW-L) set / Cyl. 4

AEC510067STD, CS543CPSTD, N147/5STD, 038103673A, 038103673B, 038103673BGLB, 038103673C, 038103673CGLB,63504200,733903

 

77913600

1x Camshaft bearing (NW-L) set / Cyl. 4

038 103 673 A, 038 103 673 B, 038 103 673 C

 

BS0001

1x Camshaft mount. screw M6 x 54 / 10 pcs.

038103714, 038103714G

 

BS0004

1x screw rocker arm shaft M8 x 90 / 8 pcs.

038103714A

 

BS0008

1x Adj. screw injector M6 x 64 / 4 pcs.

038103385A

 

1417010997

4x Injector nozzle repair kit from BOSCH

038 198 051 B

 

129.780

1 x seal shaft from ELRING

038 103 085 A, 038 103 085 C, 68001164AA, 1 232 133, MN980030, 8 658 642

 

876.661

1x Gasket vacuum pump ELRING

38145215

 
TM0003 4x Injector nozzle repair kit by ET 03G198051, 038198051, 038198051A, 038198051B, 1417010998, 1417010999  

Five cylinder engines

 
 

Component number

Package content

OE numbers

 

ZH0089

10x Tappet 1.9TDi PD

XM21-6500-BA, ZH0041, 038109309C, 1426035

 

50006418

10x Tappet 1.9TDi PD

XM21-6500-BA, ZH0041, 038109309C, 1426035

 

LV0002

1x Camshaft bearing (NW-L) set / Cyl. 5

070103673A, 038103673A, 070103673B, 070103673AGLB, 070103673BGLB, 038103673B, 038103673C

 

77998600

1x Camshaft bearing (NW-L) set / Cyl. 5

038 103 673 B, 038 103 673 C, 070 103 673 A, 38103673C

 

BS0005

1x Screw rocker arm shaft M8 x 90 / 10 pcs.

038103714A

 

BS0009

1x Screw nozzle M6 x 55 / 5 pcs.

070103385A

 

BS0010

1x Screw camshaft mount. M6 x 54 / 18 pcs.

038103714, 038103714G

 

1417010997

5x Injector nozzle repair kit from BOSCH

038 198 051 B

 

900.650

5x Injector nozzle repair kit including adj. screw from ELRING

038 198 051 C

TM0003 5x Injector nozzle repair kit by ET 03G198051, 038198051, 038198051A, 038198051B, 1417010998, 1417010999
This web uses cookies. By continuing to browse, we understad that you accept their use.
More information